
December 2011

On behalf of

Report
Cost/Benefit study of 
the impaCts of potential 
nutrient Controls for 
Colorado point sourCe 
disCharges



 

  i 

 
Table of Contents 

 

Section 1 – Executive Summary 
1.1 Study Goal and Objectives .............................................................................................................. 1-1 

1.1.1 Regulatory Proposal ........................................................................................................ 1-2 
1.1.2 Study Questions ................................................................................................................ 1-3 

1.2 Project Methodology ........................................................................................................................ 1-3 
[...]
 Category 6: Oxidation ditches  

Most of the treatment facilities (80 percent) were categorized as either mechanical activated sludge 
facilities (Category 1) or Lagoons (Category 4). An additional three percent have treatment processes that 
were grouped with the Category 4 facilities due to similarity in treatment and costing approach. The 



Section 3• Project Methodology 
 

  3-29 

remaining treatment categories comprise a limited number of facilities (Figure 3-14). A complete listing of 
treatment facilities sorted by Manageable Unit, treatment category and flow is provided in Appendix B-2. 

Figure 3-14. Categorization of Colorado WWTFs 

3.4.2 Step 2: Develop Process Unit Sizes 
The purpose of Step 2 was to identify the process types and sizes in each Manageable Unit along with the 
base "typical" facility flow diagrams for each flow bin. In this step, the base "typical" facility was also 
modeled for comparison in future steps. Input for this step included the existing process types per 
Manageable Unit, size distribution, and facility information identified in Step 1. Output from this step 
included a BioWin model of the "typical" facility. The "typical" facility model developed in this step was 
modified in Step 3 to incorporate the necessary infrastructure to meet the effluent quality limits for each 
tier. 

3.4.2.1 Process Unit and Treatment Category Definition 
The project team identified six general WWTF categories by using the WWTF data developed in Step 1. 
Separating the WWTFs by process is important because the general unit processes and WWTF 
configuration vary among the six treatment categories. For example, Category 1 facilities generally have a 
set of tanks and mechanical equipment for primary settling of solids from the wastewater, a second set of 
tanks and aeration equipment for biological treatment of the wastewater, and another set of tanks and 
mechanical equipment for final settling. The Category 4 facilities (lagoons) generally consist of a single 
earthen or constructed tank that may have separate zones and has limited mechanical equipment. Category 
4 facilities are typically much simpler to operate than Category 1 and have lower operations and 
maintenance staff needs. The Category 4 facilities have limited existing components that can be reused for 
advance treatment required to achieve the Tier 1, Tier 2, or Tier 3 nutrient effluent limits. If the Category 4 
facilities were not separated for costing, the cost estimate would not accurately reflect the additional 
infrastructure required to meet the effluent limits. Separating these facilities for costing provides a more 
reasonable and accurate estimate on a state-wide level. Within each category, there will be variation on 
how unit processes are arranged and differences in the connections between unit processes, but in general 
the WWTFs within each category do not differ significantly.  



Section 3 • Project Methodology 

3-30  

3.4.2.2 WWTF Flow Bins 
Typically, the cost per gallon for the construction of treatment infrastructure is highest for small facilities 
and decreases as facility size increases. This means that the cost for the same improvements to a WWTF 
that has a capacity of 1 mgd will be higher per gallon than would be expected for a WWTF that has a 
permitted capacity of 20 mgd. Because this difference can become significant when considering a state-
wide cost, the WWTFs needed to be separated into flow bins to reflect this unit cost difference.  

Flow bins (groupings of WWTFs based on size) were determined by sorting all the permitted capacities and 
reviewing the best ways to divide the facilities to account for the size changes. WWTFs of one mgd and 
smaller were separated as a flow bin since the regulation exempts lagoon facilities of this size. This bin was 
additionally split to capture the difference in unit cost for the smallest facilities ( ≤ 0.5 mgd). Very large 
facilities (> 10 mgd in capacity) were separated as well. The remaining facilities were distributed into 
several flow bins. The final flow bin categories include: 

 Bin 1: Facilities with capacities of less than or equal to 0.5 mgd 
 Bin 2: Facilities with capacities greater than 0.5 mgd up to and including one mgd 
 Bin 3: Facilities with capacities greater than one mgd up to and including three mgd 
 Bin 4: Facilities with capacities greater than three mgd up to and including five mgd 
 Bin 5: Facilities with capacities greater than five mgd up to and including 10 mgd 
 Bin 6: Facilities with capacities greater than 10 mgd 

3.4.2.3 WWTF Process Modeling 
BioWin Process Modeling 
To help determine the improvements required for a "typical" WWTF to achieve the Tier 1, Tier 2, or Tier 3 
effluent quality limits, the project team used the BioWin process flow model (BioWin is software developed 
by EnviroSim, Ltd. of Hamilton, Ontario). Known as a "simulator," BioWin codifies a set of equations that 
describe the reactions (i.e., a numerical model) that take place within a WWTF. The software is comprised 
of a graphical user interface with drag-and-drop functionality to represent a flow schematic, input windows 
for each of the treatment components (clarifiers, aeration tanks, etc.), and output windows that can plot or 
tabulate various parameters. The model can be run either to solve for a steady-state condition or a dynamic 
condition. 

Wastewater process modeling represents the industry's best understanding of the complex relationships 
among the chemical, physical, and biological processes that provide successful wastewater treatment. 
Nearly 50 years of research have gone into characterizing the behavior of approximately 60 of the most 
critical wastewater treatment processes that are intricately related. However, the numerical models that 
have been developed to describe the reactions related to these processes continue to evolve as 
understanding of these processes improves.  

The ability of any model to accurately represent reality depends on the quality of the data inputs. When 
modeling an individual WWTF, measuring conditions at the facility can be the weakest component of 
modeling –understanding the sampling, laboratory analysis, and relationship of parameters is complex. For 
this Study, influent parameters had to be assumed and applied statewide to all "typical" facilities. Because 
this is a planning level assumption, the wastewater process models are not necessarily reliable to predict 
an absolute result (for example, an average effluent total phosphorus concentration of 0.54 mg/L). 
Regardless of this limitation, models are still excellent tools for planners, engineers, and operators for a 
number of reasons. They provide a complete picture of relative process performance (the relative 
difference in effluent nitrate concentration resulting from changes in recycle rate, for example) and allow 
for a better understanding of how a WWTF (or theoretical facility in the case of this Study) is operating. 
More importantly, models provide the ability to evaluate relative differences between proposed treatment 



Section 3• Project Methodology 
 

  3-31 

alternatives and future flow and load scenarios. Thus models are a valuable tool for planning level studies 
to determine the overall impacts from implementation of nutrient removal process improvements. 

Category 1 Model Input and Assumptions 
The BioWin model can produce reasonable models for the Category 1 facilities and can be manipulated to 
simulate the Category 2, 3 and 6 facilities. BioWin is not effective at modeling Category 4 (lagoons) or 
Category 5 (SBR) facilities. The input for the base Category 1 model relied on the following design criteria, 
which are based upon input from the Division and use of standards-of-the-industry values: 

 Influent wastewater design temperature of 14 degrees C. 

 Aerobic solids retention time (SRT) of 8 days (calculated according to CDM's "Activated Sludge 
Guidelines," June 2008, version 2, incorporating the design temperature of 14 degrees C). 

 Primary clarifiers designed for a maximum of 3,000 gallons per day per square foot (gpd/sf) and 
2 percent solids, no redundancy. 

 Return Activated Sludge (RAS) rate of 100 percent average daily flow (ADF). 

 Sludge Volume Index (SVI) of 180 ml/g. 

 Mixed liquor suspended solids (MLSS) of 3,500 mg/L at maximum-month load. 

 Maximum-month peaking factor (PF) of 1.2, peak hour PF of 2.0, max-day PF of 1.54. 

 Primary solids dewatering of 90 percent removal, 10 percent solids. 

 Waste Activated Sludge (WAS) solids dewatering of 90 percent removal, 10 percent solids. 

 Process designed for maximum-month load. 

 Secondary clarifiers designed for peak hour flow (no safety factor) at maximum-month MLSS 
concentration, no redundancy. 

Table 3-14 presents the input flows and loads for various flow bins for a Category 1 facility.  

Table 3-14. Input Flows and Loads for Category 1 Facility 
  Average Day Maximum Month Maximum Day 
Flow, mgd 0.5 0.6 0.8 
Biochemical Oxygen 
Demand (BOD) load, 
lbs/day 

1,043 1,251 1,604 

Total Suspended Solids 
(TSS) load, lbs/day 1,001 1,201 1,540 

TKN load, lbs/day 221 265 340 
Ammonia load, lbs/day 167 200 257 
TP load, lbs/day 25 30 38 
Flow, mgd 1 1.2 1.5 
BOD load, lbs/day 2,085 2,502 3,208 
TSS load, lbs/day 2,002 2,402 3,079 
TKN load, lbs/day 442 530 680 
Ammonia load, lbs/day 334 400 513 
TP load, lbs/day 50 60 77 
Flow, mgd 3 3.6 4.6 
BOD load, lbs/day 6,255 7,506 9,623 
TSS load, lbs/day 6,005 7,206 9,238 
TKN load, lbs/day 1,326 1,591 2,040 
Ammonia load, lbs/day 1,001 1,201 1,540 
TP load, lbs/day 150 180 231 



Section 3 • Project Methodology 

3-32  

Table 3-14. Input Flows and Loads for Category 1 Facility 
  Average Day Maximum Month Maximum Day 
Flow, mgd 5 6.0 7.7 
BOD load, lbs/day 10,425 12,510 16,038 
TSS load, lbs/day 10,008 12,010 15,397 
TKN load, lbs/day 2,210 2,652 3,400 
Ammonia load, lbs/day 1,668 2,002 2,566 
TP load, lbs/day 250 300 385 
Flow, mgd 10 12.0 15.4 
BOD load, lbs/day 20,850 25,020 32,077 
TSS load, lbs/day 20,016 24,019 30,794 
TKN load, lbs/day 4,420 5,304 6,800 
Ammonia load, lbs/day 3,336 4,003 5,132 
TP load, lbs/day 500 600 770 

 
For process modeling of the Category 1 facilities, several basic assumptions were made. These assumptions 
apply to all flow bins for activated sludge facilities. 

 Facilities larger than 5 mgd use anaerobic digestion and will have phosphorus rich side stream flows 

 For facilities smaller than 5 mgd, adequate air supply is available for the aerobic digesters 

 All facilities include primary and final clarifiers 

 The existing condition of the facility allows the process units required for Tier 1, Tier 2, or Tier 3 to 
be added 

 There is adequate power available at the WWTF site 

 Sludge processing will continue using the same process as existing  

 Methanol will be used for additional carbon source 

 Ferric chloride will be used to enhance precipitation in the final clarifiers 

 Changes to the WWTF process will not cause non-compliance with other water quality parameters 

All Category 1 WWTFs 5 mgd and larger were modeled with an anaerobic digester to estimate a side 
stream nutrient load (i.e., return flows from the digesters and sludge operations). Side stream load can 
become significant for larger facilities and result in return to the treatment process of nutrient rich flow. If 
the side streams are not considered in facility sizing, the treatment unit capacities will not be large enough 
to meet the nutrient effluent limits. Based on Division and EPA data, there are six WWTFs between 5 mgd 
and 10 mgd that do not have anaerobic digesters and only one WWTF over 10 mgd that does not have an 
anaerobic digester. 

3.4.3 Step 3: Determine Required Improvements 
In this step, the base model developed in Step 2 is modified and modeled until the resulting process can 
achieve the effluent limits associated with each of the three effluent quality tiers. Output from this step is 
used in Step 4 for cost development. 

Because the existing base "typical" WWTF model is based on a suspended growth activated sludge process 
(Category 1) without nitrification/denitrification, the facility aerobic capacity is assumed to be 75 percent 
of that required for full nitrification/denitrification. This means that a Category 1 WWTF would need to add 
additional aeration basin capacity to achieve nitrification/denitrification (or Tier 1 limits). To support the 
cost analysis, this Study assumed that the base facility has 75 percent of the required final clarifier capacity 
of a full nitrification/denitrification facility. While there are likely a number of existing WWTF facilities that 



Section 3• Project Methodology 
 

  3-33 

have adequate capacity for nitrification/denitrification and have adequate final clarifier capacity, a detailed 
was not conducted to verify this baseline assumption.  

3.4.3.1 Process Flow Diagrams and Model Options 
Combining TIN and TP removal in a biological process was considered. However, these constituents were 
evaluated together given that the proposed regulations do not separate requirements for TIN and TP 
removal. Several wastewater processes were initially considered to determine if they could be used to 
achieve the Tier 1, Tier 2, and Tier 3 nutrient limits. Each potential process is briefly described below.  

Modified Ludzac-Ettinger (MLE) Process Analysis 
The MLE process is an activated sludge (i.e., suspended growth) process that adds an anoxic zone (where 
denitrification takes place and no air is provided) prior to the aeration zone and has internal recycle that 
sends nitrate rich mixed liquor back to the anoxic zone for denitrification (Figure 3-15). This process is 
essentially a conventional activated sludge process with complete mixing throughout the biological 
process, a clarifier to remove solids, and return of active biological material to the start of the process unit. 
The MLE process is typically capable of reducing the nitrogen levels to 10 mg/L or less; accordingly, it was 
used as the process to achieve the Tier 1 effluent quality for all flow bins. 

 

Figure 3-15. Schematic of MLE Treatment Process 

Anaerobic/Anoxic/Oxic (A2O) Process Analysis 
The A2O process consists of an anaerobic zone, an anoxic zone, and then an aerobic (aeration) zone 
(Figure 3-16). The anaerobic zone functions as a biological selector to favor organisms that take up 
orthophosphate in excess of growth requirements when stressed. The anoxic zone allows denitrification of 
nitrate to nitrogen gas. The return flow from the end of the aerobic zone is introduced in this zone.  

 
Figure 3-16. Schematic of A2O Treatment Process 



Section 3 • Project Methodology 

3-34  

The A2O process was used as the basis for achieving Tier 2 effluent quality, but only facilities of a certain 
size. Specifically, the A2O process can only meet Tier 2 effluent quality requirements for facilities 5 mgd 
and smaller (without side stream flows from the sludge digestion process) and only if an additional carbon 
source (i.e., methanol) is used. For WWTFs larger than 5 mgd (those assumed to have anaerobic digestion 
and side stream flows), the A2O process cannot meet the Tier 2 effluent quality requirements; for these 
facilities a 5-stage Bardenpho process is required. 

Five Stage Bardenpho Process Analysis 
The 5-stage Bardenpho configuration is considered common biological nutrient removal (BNR) treatment 
consisting of an anaerobic zone and alternating anoxic and aerobic zones (Figure 3-17). The five-stage 
Bardenpho process is used when both TP and TN removal is required. Carbon removal, nitrification, and 
phosphorus uptake occur with phosphorus release occurring in the anaerobic zone. Denitrification and 
some carbon removal take place in the anoxic zone. In the Bardenpho process, nitrate must not be 
introduced to the anaerobic zone because nitrates consume the volatile fatty acids needed for phosphorus 
removal. 

 

Figure 3-17. Schematic of 5-Stage Bardenpho Treatment Process 

A five stage Bardenpho process removes a significant amount of nitrate and can be effective for all effluent 
quality tiers with progressive amounts of chemical addition for each progressively more stringent tier. The 
difference between tiers is the facility/tank sizing to accommodate the growth of methylotrophs and the 
generation of chemical solids. This Study relied on the five-stage Bardenpho process to treat wastewater to 
meet the Tier 2 effluent limits for facilities with capacities greater than 5 mgd and meet the Tier 3 effluent 
limits in all flow bins. 

Selection of Process for Modeling 
Summarizing the discussion above, the process modeling completed for this Study relied on the following 
processes to achieve the three effluent quality tiers: 

 Tier 1 Effluent Quality – MLE process used for all facilities and all flow bins. 

 Tier 2 Effluent Quality (flow bins up to 5 mgd) – A2O process used for facilities with aerobic 
digestion. 

 Tier 2 Effluent Quality (flow bins greater than 5 mgd) – Five-stage Bardenpho process used for 
facilities with anaerobic digestion 

 Tier 3 Effluent Quality – Five-stage Bardenpho process followed by reverse osmosis (RO) and deep 
well injection used for all facilities and all flow bins (Note: The RO process was not modeled for this 
Study). Brine disposal is required for this process. 

The Category 1 facility model was modified to provide additional treatment units or add capacity to 
existing units until the model resulted in an effluent quality that complies with the effluent limits associated 



Section 3• Project Methodology 
 

  3-35 

with each of the three tiers. In total, 18 process modifications were made to the original 6 baseline models 
(a total of 24 BioWin process models were developed) as indicated below. 

 Six base models (Category 1), which reflect the assumed existing conditions 
 Six models based on the MLE process were developed for Tier 1 – one for each of the six flow bins 
 Three models based on the A2O process were developed for Tier 2 (flow bins 1, 2, and 3) 
 Three models based on the 5 stage Bardenpho process were developed for Tier 3 (flow bins 4, 5, and 6) 
 Six models based on the MLE process were developed for Tier 3 facilities 

Figures 3-18 through 3-23 show the process models developed using BioWin. 

 

Figure 3-18. BioWin < 5 mgd Category 1 Process Flow Diagram for Tier 1 

 

Figure 3-19. BioWin < 5 mgd Category 1 Process Flow Diagram for Tier 2 

 

Influent Aerobic IPrimary Clarifiers Secondary Clarifiers Effluent

WAS dewatering

PS dewatering

TPS TWAS

Anoxic

Ferric

Aerobic II Aerobic IIIAnoxic II

Methanol

Influent Aerobic IPrimary Clarifiers Secondary Clarifiers Effluent

WAS dewatering

PS dewatering

TPS TWAS

Anoxic

Ferric

Aerobic II Aerobic IIIAnoxic IIAnaerobic

Methanol



Section 3 • Project Methodology 

3-36  

 

Figure 3-20. BioWin < 5 mgd Process Flow Diagram for Tier 3 

 

Figure 3-21. BioWin ≥ 5 mgd Process Flow Diagram for Tier 1 

 

Figure 3-22. BioWin # 5 mgd Process Flow Diagram for Tier 2  

Influent AerobicPrimary Clarifiers Secondary Clarifiers

Effluent

WAS dewatering

PS dewatering

TPS TWAS

Anoxic IAnaerobic Post AnoxicReaeration

Methanol Ferric

Filters

Filter solids

Aerobic II Aerobic IIIAnoxic II

Influent Aerobic IPrimary Clarifiers Secondary Clarifiers Effluent

WAS dewatering

PS dewatering

Anoxic

Ferric

Aerobic II Aerobic IIIAnoxic II

Methanol

TPS

TWAS

AD

thickened AD solids

AD dewater

Influent Aerobic IPrimary Clarifiers Secondary Clarifiers Effluent

WAS dewatering

PS dewatering

Anoxic

Ferric

Aerobic II Aerobic IIIAnoxic II

Methanol

TPS

TWAS

AD

thickened AD solids

AD dewater



Section 3• Project Methodology 
 

  3-37 

 

Figure 3-23. BioWin # 5 mgd Process Flow Diagram for Tier 3 

The model output provides the required improvements to achieve the nutrient limits within each effluent 